e COLULURNTONX

E Series
Ride-On
Lawnmower
Parts List

Model:
E36

@HBY)

- 366060400 » Apr 2017



MobDEL

TABLE OF CONTENTS

Model E36 Ride-On Lawnmower
Ariens 452 cc, 36XRD & 255LTR PGC

BONNEL ... 3
ChaSSIS. .ttt 4
FrONt AXIE ..t 5
SEEEIING ..ot 6
CONSOIE .t 7
Fuse and Relay Mounting Assembly........ccccccveeveviiiinnns 8
Seat and Seat MOUNL...........ccocieeiiiiiieen e 9
Rear BOAY .......coooiiiiiiiiieit e 10
Seat Box and Powered Grass Collector (PGC) Lift...... 11
Power Take-Off (PTO) Bearing Assembly ................... 12
PTO Engage LeVer ... 13
Chassis BeltS........cooiiiiiiiiiiiiiiieeeie e 14
Rear TransSmISSION ........coviiieeiiiiieee e 15
Hand Brake ........coooiiiiiiiiiiiii e 16
Pedal ... 17
Engine and EXhaust ..o 18
Deck Lift — Front Cradle .......cccooocveeeiiiiiieeeiee e, 19
Deck Lift — Rear Cradle........cccoocvveeeiiiiiiiieenieeee e, 20
Deck Lift —Handle .........ccocoveeeiiiiee e 21
Deck — Covers and Guards..........cccuvveeeeeieieeeeinicciee 22
Deck — Deck, Spindles, and Belts ..........cccccccveeiiiiniinnns 23
Deck — Pulleys and Idlers............coooiiiiiiiiiiiieiins 24
Deck — Hangers and Wheels............cccccvvvveeeeeeiniiicinnns 25
L T Ol 21 o | SRR 26
PGC — Guards and Handle ...........ccccooviiiiiniiiieenee 27
PGC — Sweeper ROIlEr........ccooviiiiiiiiiiiiiee e 28
PGC — Pulleys and BeltS ..o 29
PGC — BrUSK ..o 30
PGC Net — Frame, Lid and Net ..........ccccceeeeiiiiiiiinnnene. 31
PGC Net — PGC AdJUSEEIS ....ccoeeeiieciieiieeeeeeeee e 32
Decals — Safety ......ooocviiiiieieee e 33
DecCals — StYIE ..o 34
Loom COMPONENTS .......coeeiiiiiiieieeeeeeeieieiiii s 35
WiriNg Diagram..........eeeeeeieeainiiiiiiiiieiee e 37

© Copyright 2017 Ariens Company



BONNET

Model E36

BOM ID | Number Qty | Description

1 329598700 | 1 ASM, RH BONNET PIVOT

2 329598800 | 1 ASM, LH BONNET PIVOT

3 018003700 | 2 BOLT, FLANGED M5 X 25 BUTTON HEAD

4 018005100 | 2 SCR, M4 X 16 SOCKET HEAD COUNTERSUNK
5 019479500 | 2 M5 X 16 SOCKET BUTTON HEAD SCREW

6 048001400 | 2 M5 JACK NUT

7 148012715 | 1 BONNET, COUNTAX RED

8 148014900 | 6 PLASTIC, FIR TREE FIXING

9 148021700 | 1 TRIM, BONNET 705mm DUCT

10 148998400 | 1 BONNET, LENS, OPAQUE

11 149594300 | 1 PANEL, RH SIDE

12 14959000 | 1 PANEL, BONNET LH SIDE

13 308419300 | 2 BRKT, SIDE PANEL SUPPORT

14 549119600 | 1 BRKT, BONNET CATCH

15 02825900 |4 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
16 08819501 |4 M8 Washer Form B Steel




CHAsSIS

Model E36

BOM ID | Number Qty | Description

1 329700100 | 1 ASM, CHASSIS FRONT WELDED

2 329700400 | 1 ASM, DECK TENSION CRADLE

3 329700500 | 1 ASM, CHASSIS

4 019479500 | 2 M5 X 16 SOCKET BUTTON HEAD SCREW

5 049383700 | 11 NUT, FLANGED M8

6 307025900 | 2 BRKT, TRANSAXLE

7 449877000 | 1 SWITCH, PLUNGER NO/NO (6410.02)

8 542006400 | 4 BRKT, CHASSIS GUARD MOUNT

9 542007700 | 1 BRKT, PTO CUT OFF SWITCH MOUNT

10 549100500 | 1 GUARD, LH CHASSIS - E36

11 549100600 | 1 GUARD, RH CHASSIS - E36

12 549101300 | 1 BRKT, CLUTCH GUARD - E36

13 02825900 |9 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
14 028001000 | 2 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

15 028002300 | 6 M10 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
16 028662300 | 8 M6 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
17 019484600 | 2 M6 x 20 Flange Bolt

18 048001800 | 2 M5 Hex Full Nut Steel

19 049381900 | 7 M6 CAGE NUT ZINC CGN1080 BZP FOR 3MM SHEET
20 049381600 | 6 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
21 049383800 | 2 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
22 08819501 11 M8 Washer Form B Steel

23 088002400 | 6 M10 Washer Form A Steel Zinc Trivalent Clear

24 08911500 |2 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear
25 089422200 | 8 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear




FrRONT AXLE

Model E36

@—11

24
14

BOM ID | Number Qty | Description

1 10872600 |2 ROD, END

2 327015101 | 1 ASM, LH STUB AXLE

3 328962000 | 1 ASM, STUB AXLE, RHS

4 329599100 | 1 ASM, AXLE PIN

5 329701300 | 1 ASM, STEERING ARM (E36)

6 408802800 | 1 ASM, AXLE , FRONT (CAST)

7 018005000 | 1 BLT-RDHDSQNK .25-20X.75 G5 YWZC

8 049383700 | 2 NUT, FLANGED M8

9 081258200 | 2 WASHER-FLAT-STL, GALV 32 X 20 X 1mm

10 109011600 | 2 FRONT, AXLE BRG - IGUS PSM-2225-45

11 14811800 |2 CAP, PLASTIC HUB

12 183006200 | 2 SPCR, STUB AXLE

13 183016900 | 2 SPCR, TRACK ROD END

14 30128100 |2 WSHR, GALV 46mm x 13mm

15 31302402 |2 TRACTOR ROSE JOINT BOSS

16 31318300 |1 TRACK ROD, C-SERIES

17 31337100 |2 SPCR, TRACTOR ROSE JOINT

18 408806100 | 2 ASM, FRONT 15" WHEEL

19 07823200 |1 E-CLIP, 3/4" SHAFT

20 02826000 |2 M8 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
21 019480300 | 2 M10 x 100 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
22 04872100 |2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936

23 049381600 | 3 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
24 049381100 | 2 M12 Nylon Insert Nut Din 982

25 08819501 2 M8 Washer Form B Steel

26 088003600 | 2 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear




STEERING

Model E36

BOM ID | Number Qty | Description

1 10801700 | 1 BRG, COLUMN LOWER

2 10872600 |2 ROD, END

3 149591500 | 1 ASM, STEERING WHEEL

4 327015700 | 1 WLDMT, STEERING QUAD 17 TOOTH

5 04872100 |2 NUT, HALF M10

6 088003800 | 1 WSHR, M8 INTERNALLY SERRATED SHAKEPROOF
7 09823900 | 1 KEY, WOODRUFF 605

8 11808600 | 1 NIPPLE, GREASE

9 14801800 | 1 BUSHING, NYLON STEERING

10 149591400 | 1 COVER, STEERING WHEEL - ARIENS LOGO

11 183016900 | 3 SPCR, TRACK ROD END

12 18401501 1 SPCR, STEERING COLUMN

13 213112100 | 1 GEAR, STEERING

14 27102400 |1 STEERING, LINK PLATE

15 31318300 | 1 TRACK ROD, C-SERIES

16 31328401 |1 STEERING, COLUMN ROD

17 31337100 | 1 SPCR, TRACTOR ROSE JOINT

18 31337400 |1 PIVOT, STEERING RACK PIVOT

19 31337500 |1 BOSS, STEERING SUPPORT

20 07847700 |2 E-CLIP, 5/8" SHAFT

21 08822700 | 1 5/8" T3 Washer BZP

22 02825900 |4 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
23 018005300 | 3 M10 x 65 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
24 018002400 | 1 M10 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
25 04850600 | 2 M8 Nylon Insert Nut Din 982 Zinc & Clear

26 04886100 |4 M10 Nylon Insert Nut Din 985 Zinc

27 08819501 |4 M8 Washer Form B Steel

28 088002400 | 8 M10 Washer Form A Steel Zinc Trivalent Clear

29 088003700 | 2 M8 Washer Form C Steel Zinc Plate

N
N
— -8 06

N

[@)]

S\

N
w

—
-

>

N
w




CoONSOLE

Model E36

BOM ID | Number Qty | Description

1 327815600 | 1 ASM, WLDMT CONSOLE

2 528005000 | 1 THROTTLE, ENGINE SINGLE CYLINDER
3 019479500 | 9 M5 X 16 SOCKET BUTTON HEAD SCREW
4 02826300 |1 M4 X 12 POZI PAN MACHINE SCREW

5 048001400 | 3 M5 JACK NUT

6 04826400 | 1 NUT, NYLOC M4

7 049383700 | 3 NUT, FLANGED M8

8 14803000 | 1 TANK, FUEL MK3

9 14810400 |1 KNOB, CONTROL

10 148998100 | 1 PLASTIC, CONSOLE TOP- E SERIES

11 149499500 | 1 STRAP, BATTERY

12 448010900 | 2 LIGHT, LED, DASH DISPLAY

13 44814801 |1 STARTER, SOLENOID

14 449879200 | 1 SWITCH, 2 PIN MOMENTARY

15 449880300 | 1 SWITCH, IGNITION KEY

16 449883400 | 1 DISPLAY, HOUR METER

17 458141900 | 1 BATTERY, 12V /32Ah

18 52803100 | 1 CAP, FUEL TANK

19 549130300 | 1 BRKT, HOUR METER MOUNT

20 028001000 | 3 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate
21 019484600 | 4 M6 x 20 Flange Bolt

22 048001800 | 8 M5 Hex Full Nut Steel

23 049382600 | 2 M5.0X0.8 X 3 CAGE NUT STEEL CLEAR CN/5M/WD/CP
24 049383800 | 2 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
25 08819501 |3 M8 Washer Form B Steel

26 08826200 | 1 M4 Washer Form A Steel Zinc Plate




Fuse AND RELAY MOUNTING ASSEMBLY

Model E36

BOM ID | Number Qty | Description

1 019479500 | 6 M5 X 16 SOCKET BUTTON HEAD SCREW

2 029429100 | 1 SCR, M5X20 CSK NYLON

3 049383700 | 3 NUT, FLANGED M8

4 119071600 | 1 MAG, BONNET CATCH

5 449881400 | 4 RELAY,

6 449881600 | 1 HOLDER, FUSE BOX

7 549119700 | 1 BRKT, MAGNET CATCH

8 549220700 | 1 BRKT, FUSE & RELAY FIXING

9 02825900 |2 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
10 028001000 | 1 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

11 049382600 | 6 M5.0X0.8 X 3 CAGE NUT STEEL CLEAR CN/5M/WD/CP
12 04885900 | 1 M5 Nylon Insert Nut Din 985 Zinc & Clear

13 08819501 3 M8 Washer Form B Steel

14 08911500 1 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear




SEAT AND SEAT MOUNT

Model E36
BOM ID | Number Qty | Description
1 148021800 | 1 SEAT, E SERIES TRAC
2 148022000 | 1 SEAT, ADJUSTERS, MILSCO(SPARES ONLY)
3 018003700 | 1 BOLT, FLANGED M5 X 25 BUTTON HEAD
4 049383700 | 6 NUT, FLANGED M8
5 06849100 | 1 R-CLIP 2MM
6 148003700 | 1 PLASTIC, A-SERIES TOOL TRAY
7 148013900 | 1 HOLDER, CUP
8 148021400 | 2 CAP, ROUND PLASTIC 34mm X 19.05mm
9 148996800 | 1 STUD, 1/4, TURN SLOT HD DZUS
10 149498600 | 1 SPCR, NYLON BLACK, 35mm
11 149499900 | 1 RECEPTACLE, DZUS, DART
12 149500000 | 1 RETAINER, WRAP DZUS BLACK
13 149550700 | 1 COVER, DECK LIFT
14 25858100 |2 SPRING, ADJUSTABLE SEAT
15 27835401 |2 WASHER. SPRING RETAINER
16 302008700 | 2 CHANNEL, A & D SERIES SEAT- 2015
17 313018200 | 1 ROD, SEAT PIVOT - E36
18 52849700 | 1 GROMMET, 16mm
19 542032600 | 2 SPCR, SEAT CHANNEL
20 549102000 | 1 BRKT, SEAT MOUNT E36
21 549127500 | 1 BRKT, TOOL TRAY
22 018000300 | 2 M6 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
23 028001000 | 2 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate
24 019479100 | 2 M10 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
25 04885900 | 1 M5 Nylon Insert Nut Din 985 Zinc & Clear
26 049383800 | 2 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
27 049381600 | 2 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
28 089418600 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C
29 089422200 | 2 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear
30 088002800 | 1 M5 Washer Form C BS4320 Zinc & Clear
31 088003700 | 2 M8 Washer Form C Steel Zinc Plate




ReEArR Boby

Model E36

Number

Description

329700300

WLDMT, REAR FOOT SUPPORT RH

1

2 329701200 | 1 WLDMT, REAR FOOT SUPPORT LH

3 019479500 | 5 M5 X 16 SOCKET BUTTON HEAD SCREW

4 049383700 | 26 | NUT, FLANGED M8

5 142003600 | 2 EXTRUSION, RUBBER SIDE UPPER

6 143100100 | 2 EXTRUSION, RUBBER SIDE LOWER

7 144000200 | 1 EXTRUSION, RUBBER REAR

8 147586400 | 2 EXTRUSION, FOOTBOARD SIDE

9 148021500 | 4 MOULDING, RUBBER TOP RAD

10 148660100 | 2 MOULDING, RUBBER RUNNING FRONT

11 148670200 | 2 MOULDING, RUBBER LARGE RAD

12 148996800 | 1 STUD, 1/4, TURN SLOT HD DZUS

13 149499900 | 1 RECEPTACLE, DZUS, DART

14 149500000 | 1 RETAINER, WRAP DZUS BLACK

15 149594100 | 1 MAT, RH FOOT PLATE

16 149594200 | 1 MAT, LH FOOT PLATE

17 149594400 | 1 MAT, CENTER

18 449881400 | 5 RELAY,

19 542032400 | 1 BODY, REAR

20 543517500 | 1 BOARD, RH RUNNING

21 543517600 | 1 BOARD, LH RUNNING

22 545464100 | 1 BRKT, RH FRONT FOOT PLATE

23 545464200 | 1 BRKT, LH FRONT FOOT PLATE

24 545862100 | 1 BRKT, RELAY MOUNTING

25 545862500 | 1 COVER, RELAY ACCESS

26 549220600 | 1 BRKT, REAR BODY STIFFENER

27 549220800 | 1 STRIP, CLAMPING REAR

28 549220900 | 4 STRIP, CLAMPING LARGE

29 549221000 | 1 EXTRUSION, CLAMP RH RUNNING BOARD

30 549221700 | 1 EXTRUSION, CLAMP LH RUNNING BOARD

31 02826000 |4 M8 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
32 02825900 | 20 | M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
33 019483600 | 2 M8 x 20 Flange Bolt

34 049382600 | 5 M5.0X0.8 X 3 CAGE NUT STEEL CLEAR CN/5M/WD/CP
35 049383800 | 35 | M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
36 088003700 | 24 | M8 Washer Form C Steel Zinc Plate

10



SeaT Box AND Powerebp Grass CoLLEcTor (PGC) LiFt

Model E36

|
|
BOM ID | Number Qty | Description @ |
1 32704800 |1 ASM, PIVOT END i
2 327181700 | 1 ASM, PGC LIFT HANDLE E-SERIES ! '
3 32725901 |1 ARM, RH LINK ! K
4 32726001 |1 ARM, LH LINK !
5 32733300 |1 ASM, MK3 PTO HANGING PLATE | 7
6 329700600 | 1 ASM, SEATBOX é
7 049383700 | 6 NUT, FLANGED M8
8 14949100 |1 SWEEPER HANDLE END CAP - MK3
9 149496400 | 1 PLASTIC, PTO FLAP MANUAL LIFT
10 18302700 |2 SPCR, LIFT 9MM
11 308000700 | 1 LINK, LH PGC LIFT- E SERIES
12 308000800 | 1 LINK, RH PGC LIFT- E SERIES
13 38936500 | 1 GRIP, PGC LIFT HANDLE MK3
14 549127000 | 1 LH, PTO GUARD A SERIES& E36
15 549127100 | 1 RH, PTO GUARD A SERIES& E36
16 01935700 |2 M8 x 35 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
17 028001000 | 6 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate
18 019484600 | 4 M6 x 20 Flange Bolt
19 019483500 | 1 M8 X 16 Flange Bolt
20 048000900 | 4 M6 X 2MM CAGE NUT CN/6M/WF/CP (2MM)
21 04886100 |2 M10 Nylon Insert Nut Din 985 Zinc
22 04920100 |2 M8 Ni-Lock Nut DIN 985
23 088003600 | 4 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear
24 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear
25 089418600 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C
26 088003700 | 2 M8 Washer Form C Steel Zinc Plate
27 08925400 | 2 M8 x 40 x 3 Steel Plain Washers Zinc Trivalent Clear
28 08819501 | 6 M8 Washer Form B Steel
29 06823300 |2 M3.2 X 25 COTTER PINS STEEL ZINC PLATE, DIN 94
30 08819800 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR
31 301140300 | 2 WEAR, STRIP
32 128000100 | 4 RVT, POP 4.8X10X14mm

11



Power TAke-OFF (PTO) BEARING ASSEMBLY

Model E36

BOM ID | Number Qty | Description

1 208000600 | 1 ASM, PTO 5" PULLEY

2 20870702 |1 ASM, PULLEY , 7" PTO

3 32700301 |1 ASM, BRG HOUSING PTO

4 049383700 | 4 NUT, FLANGED M8

5 088003800 | 2 WSHR, M8 INTERNALLY SERRATED SHAKEPROOF
6 09823900 |2 KEY, WOODRUFF 605

7 10811600 |2 BRG, 6203-2RS

8 118162100 | 2 CLAMP, DOUBLE WIRE HOSE

9 148014600 | 1 TANK, RESERVOIR K46 TRANSAXLE

10 148014700 | 1 BREATHER, VENT VALVE

11 148014800 | 1 HOSE, RESERVOIR TANK K46

12 31306200 |1 SPCR, SHAFT , PTO

13 32306000 |1 SHAFT, TRACTOR PTO

14 02825900 |6 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
15 08819501 | 4 M8 Washer Form B Steel

16 088002600 | 1 M16 Washer Form B Steel Zinc Trivalent Clear

17 08819800 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR
18 089418600 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C

19 549130400 | 1 BRKT, OIL RESERVOIR MOUNT E-36

|
|
|
|
|

12



PTO ENGAGE LEVER

Model E36

-
[ — ]

BOM ID | Number Qty | Description

1 318963200 | 1 ASM, C-SERIES PTO ROD

2 32708701 |1 ASM, PTO ENGAGE LEVER

3 049383700 | 2 NUT, FLANGED M8

4 06861500 | 1 PIN, SPLIT @3/32"

5 14804801 1 LEVER KNOB

6 183027400 | 1 BOSS, HANDBRAKE JOGGLE PLATE

7 18318000 | 1 TRUNNION, DECK /PTO ENGAGE

8 30134502 |1 PLATE, PTO ENGAGE LEVER

9 542003900 | 1 BRKT, POWER TAKE OFF SWITCH CONTACT

10 01935700 |2 M8 x 35 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
11 04872100 |2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936

12 04886100 |2 M10 Nylon Insert Nut Din 985 Zinc

13 088002400 | 1 M10 Washer Form A Steel Zinc Trivalent Clear

14 088003700 | 2 M8 Washer Form C Steel Zinc Plate

15 088845300 | 1 9 X 22 X 2 FLAT WASHER STEEL ZINC TRIVALENT CLEAR

15

13



CHAssIs BELTS

Model E36

BOM ID | Number Qty | Description

1 200811600 | 1 ASM, PULLEY TRANSAXLE DRIVE

2 20811500 | 4 ASM, JOCKEY PULLEY

3 327360700 | 1 ASM, PTO JOCKEY PLATE

4 328955100 | 1 ASM, C-SERIES HANDBRAKE JOCKEY PLATE

5 328955500 | 1 ASM, PTO BELT GUIDE

6 018001700 | 1 M8 x 40 Zinc Plated Roofing Bolt

7 019481700 | 1 BOLT,7/16" UNF X 4.5 UNF

8 049383700 | 6 NUT, FLANGED M8

9 06861500 | 1 PIN, SPLIT ¢3/32"

10 183019100 | 1 TUBE, BRAKE ROD

11 183028300 | 1 SPCR, ENGINE PULLEY

12 18312202 |1 CAP, ENGINE PULLEY

13 18831600 | 3 SPCR, IDLER PULLEY

14 189514100 | 1 TRUNNION, HANDBRAKE ENGAGE ROD

15 22811101 1 BELT, PTO DRIVE A82 7
16 229503401 | 1 BELT, TRANSAXLE A79 Super Il

17 25812201 |1 SPRG, BELT TENSION

18 307187100 | 3 RETAINER, BELT , JOCKEY PULLEY

19 31330502 | 1 PULLEY, ENGINE MAGSTOP

20 31351100 |3 SPCR, IDLER PULLEY TOP

21 318952401 | 1 ROD, PARK BRAKE ENGAGE

22 44936100 | 1 CLUTCH/BRAKE, 1-5217-37

23 52824700 |2 BRG, OILITE BUSH

24 018003200 | 1 M8 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
25 02941000 |1 M8 x 45 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
26 028001000 | 1 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

27 04872100 | 2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936
28 04886100 | 1 M10 Nylon Insert Nut Din 985 Zinc

29 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear

30 088003700 | 8 M8 Washer Form C Steel Zinc Plate

31 088845300 | 1 9 X 22 X 2 FLAT WASHER STEEL ZINC TRIVALENT CLEAR

14



REAR TRANSMISSION

Model E36
BOM ID | Number Qty | Description
1 321123302 | 1 ASM, C- SERIES DUMP VALVE LEVER
2 327020402 | 1 ASM, TRANSAXLE STEADY BRACKET
3 478000302 | 1 ASM, TRANSAXLE
4 012855800 | 1 PIN, 1/4" x 1/2" FLAT HEAD
5 049383700 | 12 | NUT, FLANGED M8
6 07868700 | 1 WSHR, 1/4" STARLOCK
7 081258200 | 2 WASHER-FLAT-STL, GALV 32 X 20 X 1mm
8 09830700 |2 KEY, 2"X3/16" REAR WHEEL
9 14811800 | 2 CAP, PLASTIC HUB
10 189498701 | 2 SPCR, K46 TRANSAXLE
11 30127800 |2 WASHER GALVENISED 46 x 19.5
12 303071002 | 1 TRANSAXLE, GRASS DEFLECTOR
13 307022200 | 1 BRKT, DUMP VALVE
14 307191802 | 2 K46 Transaxle thrust washer
15 408806200 | 2 ASM, REAR 20" WHEEL
) 16 542011500 | 1 BRKT, C350 TRANSMISSION REAR GUARD
- > 17 07823200 |2 E-CLIP, 3/4" SHAFT
. <-C ). ‘ 18 028662300 | 3 M6 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
19 02941000 | 1 M8 x 45 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
. ; . 20 02825900 | 2 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
; ! § _ 21 018000600 | 4 M8 x 60 Hex Bolt HT Grade 8.8 Zinc Plate
" S ~] 22 028663200 | 4 M8 x 70 Hex Bolt HT Grade 8.8 Zinc Plate
! ; R 23 048000900 | 3 M6 X 2MM CAGE NUT CN/6M/WF/CP (2MM)
.I ' 5 Lo 124 088003700 | 10 | M8 Washer Form C Steel Zinc Plate
| ! i D 25 089422200 | 3 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear
i ! o -ﬂ. N _ 26 08819501 | ¢ M8 Washer Form B Steel
1 ®
i e
i
X

15



HAND BRAKE

Model E36

8 — |

BOM ID | Number Qty | Description

1 10872600 | 1 ROD, END

2 329700700 | 1 ASM, HANDBRAKE HANDLE

3 019479400 | 4 CAP, M6 x 20 mm SCREW

4 019479500 | 2 M5 X 16 SOCKET BUTTON HEAD SCREW

5 049383700 | 10 | NUT, FLANGED M8

6 06861500 | 1 PIN, SPLIT ¢3/32"

7 14801800 | 2 BUSHING, NYLON STEERING

8 149557300 | 1 KNOB, HANDBRAKE HANDLE

9 183016900 | 1 SPCR, TRACK ROD END

10 183025600 | 1 SPCR, SWEEPER BALL JOINT

11 183027400 | 1 BOSS, HANDBRAKE JOGGLE PLATE

12 186100400 | 1 SPCR, HANDBRAKE ROCKER

13 186100500 | 1 ROD, HANDBRAKE SPRING

14 25906200 | 1 Deck Spring

15 25906400 | 1 SPRG, TRANSAXLE BRAKE

16 301137800 | 1 LEVER, HAND BRAKE JOGGLE PLATE

17 31302800 |3 SPCR, 7MM X 5/16

18 449880800 | 1 SWITCH, PLUNGER NO/NC

19 549101800 | 1 BRKT, HANDBRAKE CARRIER

20 549102200 | 1 PLATE, HANDBRAKE CRANK

21 549102300 | 1 PLATE, CRANK LINK

22 549102400 | 1 PLATE, ROCKER

23 549102600 | 1 PLATE, BELT TENSION CRANK LINK

24 07847700 |2 E-CLIP, 5/8" SHAFT

25 018003200 | 1 M8 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
26 01935700 | 1 M8 x 35 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
27 019479700 | 3 M8 x 25 Hex Screw HT Grade 8.8

28 02825900 | 4 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
29 028002300 | 1 M10 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
30 028662700 | 1 M8 x 65 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
31 019479100 | 1 M10 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
32 028001000 | 1 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

33 04852100 |1 M8 Hex Full Nut Zinc Trivalent Clear

34 048001800 | 2 M5 Hex Full Nut Steel

35 04886100 | 2 M10 Nylon Insert Nut Din 985 Zinc

36 049383800 | 4 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
37 088002400 | 3 M10 Washer Form A Steel Zinc Trivalent Clear

38 088003700 | 1 M8 Washer Form C Steel Zinc Plate

39 08819501 9 M8 Washer Form B Steel

40 08911500 |2 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear
41 088845300 | 1 9 X 22 X 2 FLAT WASHER STEEL ZINC TRIVALENT CLEAR
42 089420500 | 1 M10 Washer Form B Steel Zinc Trivalent Clear

16




PeEDAL

Model E36

BOM ID | Number Qty | Description

1 307194300 | 1 ASM, Pedal Cassette Link

2 327361100 | 1 ASM, SPINDLE , REVERSE

3 327361300 | 1 ASM, WLDMT C SERIES REVERSE PEDAL

4 32952200 |1 ASM, FWD PEDAL

5 409429500 | 1 ASM, PEDAL CASSETTE

6 019479500 | 2 M5 X 16 SOCKET BUTTON HEAD SCREW

7 049383700 | 4 NUT, FLANGED M8

8 06861500 | 1 PIN, SPLIT ¢3/32"

9 088845300 | 1 WASHER-FLAT-STL, 2822 x 29 x 2.0

10 089418300 | 2 3/8 STAR LOCK WASHER

11 12824400 |2 RVT, POP 4.8X10mm

12 148013700 | 1 PEDAL, RUBBER, FORWARD

13 148013800 | 1 PEDAL, REVERSE, RUBBER

14 183011001 | 1 SPCR, PEDAL CASSETTE

15 183017302 | 1 TRUNNION, FOR / REV ROD

16 187185600 | 3 SPCR, CHASSIS CASSETTE

17 313021700 | 1 ROD, FWD/REV

18 449880800 | 1 SWITCH, PLUNGER NO/NC

19 549101200 | 1 BRKT, RMO SWITCH

20 028662600 | 3 M8 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

21 018004000 | 1 M6 x 45 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
22 02825900 |1 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
23 04872100 | 2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936

24 048001800 | 2 M5 Hex Full Nut Steel

25 04886100 |1 M10 Nylon Insert Nut Din 985 Zinc

26 049383800 | 1 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
27 088003700 | 4 M8 Washer Form C Steel Zinc Plate

28 08845200 | 1 M6 x 25mm Mudguard Washer Steel Zinc Plate 1.5mm Thick
29 089422200 | 1 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear
30 08911500 | 2 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear

17




ENGINE AND EXHAUST

Model E36

BOM ID | Number Qty | Description

1 159340200 | 1 ENGINE, ARIENS 452cc

2 329600100 | 1 ASM, EXHAUST

3 401009900 | 1 ASM, EXHAUST BOX 2016

4 529473300 | 1 ASM, DRAIN VALVE B&S ENGINE

5 30832501 1 PLATE, EXHAUST MOUNTING

6 549220500 | 1 SHIELD, EXHAUST & MANIFOLD

7 02825900 |4 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
8 02941000 |2 M8 x 45 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
9 04852800 | 4 M8 Cage Nut

10 08819501 4 M8 Washer Form B Steel

11 089418600 | 2 M8 x 25 x 3 Steel Washer ISO 4759-3-C

12 183029000 | 2 SPCR, ENGINE 10MM

18




Deck LiIFT — FRoONT CRADLE

Model E36

BOM ID | Number Qty | Description

1 327029200 | 1 WLDMT, DECK CRADLE ADJUSTER

2 32703701 1 WLDMT, FRONT DECK CARRY

3 04872100 |2 NUT, HALF M10

4 06823300 | 3 PIN, SPLIT 1/8" X 1"

5 08116100 | 2 WASHER-FLAT-STL, D TYPE

6 11836700 |2 RUE CLIP

7 18805900 | 1 ROD, DECK LEVEL

8 189497500 | 1 TRUNNION, DECK LEVEL

9 31336800 |2 PIN, DECK LIFT 1/2"X3/8" CLEVIS

10 31339400 |2 PIN, DECK LIFT

1 04886100 | 1 M10 Nylon Insert Nut Din 985 Zinc

12 088002400 | 3 M10 Washer Form A Steel Zinc Trivalent Clear
13 088003600 | 3 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear

19



Deck LiIFT — REarR CRADLE

Model E36

BOM ID | Number Qty | Description

1 327361700 | 1 WLDMT, REAR DECK HANGING ASSEMBLY

2 328961400 | 1 BRKT, REAR DECK CRADLE ADJUSTER

3 04872100 |2 NUT, HALF M10

4 049383700 | 6 NUT, FLANGED M8

5 11836700 | 2 RUE CLIP

6 18302700 | 2 SPCR, LIFT 9MM

7 25885300 |1 SPRG, DECK LIFT ASSIST

8 307189601 | 1 BRKT, REAR DECK HANGING

9 31323500 |1 SPCR, TRANSAXLE / HE CROSSBAR

10 31337200 |2 PIN, DECK LIFT REAR

11 549101500 | 1 BRKT, REAR DECK LEVEL

12 549129100 | 1 BRKT, REAR DECK LIFT LINK

13 078000800 | 1 E-CLIP, @15.5mm SHAFT

14 02825900 | 4 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
15 018001600 | 2 M8 x 30 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
16 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear

17 088003700 | 6 M8 Washer Form C Steel Zinc Plate

18 088002600 | 1 M16 Washer Form B Steel Zinc Trivalent Clear

19 088003600 | 2 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear

20




Deck LiIFT — HANDLE

Description

HANDLE, MANUAL DECK LIFT

Manual Deck Lift Carry Plate Welded

ASM, DECK LIFT MANUAL ADJUSTER

WLDMT, DECK HEIGHT ADJUSTER YOKE

ASM, DECK LIFT TRIGGER

M5 X 30MM CSK SOCKET HEAD SCREW

M5 x 35 CSK Socket Head Screw

NUT, FLANGED M8

R-CLIP 2MM

RH, DECK LIFT HANDLE COVER

LH, DECK LIFT HANDLE COVER

MANUAL, DECK LIFT HANDLE TRIGGER

SPCR, CROSS SHAFT DECK LIFT

SPCR, SWEEPER BALL JOINT

SHAFT, DECK LIFT HANDLE

DECK LIFT LINK SLIDE PIN

SPCR, DECK LIFT PIVOT

SPRG, DECK MANUAL LIFT

DECK LIFT LINK SLIDE PLATE

ARM, LOWER LINK DECK LIFT

PIN, CLEVIS DECK CRADLE

E-CLIP, @9mm SHAFT

M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear

M8 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear

M10 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

M5 Hex Full Nut Steel

M10 Nylon Insert Nut Din 985 Zinc

M8 Washer Form B Steel

M10 Washer Form A Steel Zinc Trivalent Clear

M8 Washer Form C Steel Zinc Plate

Model E36

BOM ID | Number Qty
1 327805801 | 1
2 327805900 | 1
3 327806100 | 1
4 327806201 | 1
5 327878100 | 1
6 028004000 | 1
7 029425000 | 1
8 049383700 | 5
9 06849100 | 1
10 149550400 | 1
11 149550500 | 1
12 149550601 | 1
13 183013800 | 1
14 183025600 | 1
15 183528600 | 1
16 183528800 | 2
17 183529500 | 1
18 259405900 | 1
19 301965300 | 2
20 301965400 | 1
21 313513100 | 1
22 078000700 | 4
23 02825900 |6
24 02826000 | 1
25 018002400 | 1
26 048001800 | 2
27 04886100 | 1
28 08819501 |5
29 088002400 | 2
30 088003700 | 2
27 29 20 8 -

21




Deck — CovERrs AND GUARDS

Model E36

1 /
BOM ID | Number Qty | Description
1 327402200 | 1 ASM, GUIDE PLATE 36
2 048001400 | 7 M5 JACK NUT
3 049383700 | 2 NUT, FLANGED M8
4 12824400 | 3 RVT, POP 4.8X10mm
5 12860100 | 3 RIVET 4.8 X 16MM ALLOY POP
6 148002200 | 1 DECK, 36 XRD COVER
7 14868900 |1 FLAP, DECK RUBBER
8 301205000 | 1 SHIELD, DECK FRONT
9 541113000 | 1 STRIP, DECK FLAP
10 549100700 | 1 GUARD, LH 36 XRD - E36
11 549100800 | 1 GUARD, RH 36 XRD - E36
12 02912200 |7 M5 x16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear DIN933
13 088002800 | 7 M5 Washer Form C BS4320 Zinc & Clear

22




Deck — Deck, SPINDLES, AND BELTS

Model E36
BOM ID | Number Qty | Description
1 20869502 | 3 ASM, PULLEY , 5" SPLIT, DECK
2 20869900 | 1 ASM, PULLEY 100 MM
3 327402400 | 1 DECK, BODY 36 XRD - E SERIES
4 40503507 | 1 ASM, DECK BEARING HOUSING - LONG SHAFT
5 40503607 |2 ASM, DECK BEARING HOUSING - SHORT SHAFT
6 02886000 | 3 M10 x 30 Hex Screw
7 028893500 | 2 M8 x 20 HEX SCREW Hd DIN933 GRADE 10.9
8 049383700 | 12 | NUT, FLANGED M8
9 088003800 | 2 WSHR, M8 INTERNALLY SERRATED SHAKEPROOF
10 088004000 | 1 WASHER M10 SHAKEPROOF
11 08819901 |5 WSHR, DOME 1 3/4" x 3/8" x 1/8"
12 09853401 | 4 KEY, 1/4" X 1/4" X 1 1/4"ANSI STD
13 16869001 1 BLADE, LH 12"
14 16869102 |1 BLADE, LH 15"
15 16869202 | 1 BLADE, RH 15"
16 183530500 | 1 DECK, DRIVE PULLEY SPACER
17 228000100 | 1 BELT, B51
18 22869800 | 1 V-BELT, AA 105
19 30831500 | 3 CAP, DECK SLINGER
20 019483700 | 12 | M8 x 30 Flange Bolt
21 088003700 | 2 M8 Washer Form C Steel Zinc Plate
22 028892300 | 3 M10 x 30 HEX SCREW Hd DIN933 GRADE 10.9




Deck — PULLEYS AND IDLERS

Model E36

" —,
BOM ID | Number Qty | Description
1 209044601 | 1 PULLEY, IDLER 5"
2 32731000 |1 ASM, DECK TENSION PLATE
3 018001700 | 1 M8 x 40 Zinc Plated Roofing Bolt
4 049383700 | 3 NUT, FLANGED M8
5 07847600 |1 40 mm Circlip
6 088003700 | 2 M8 Plated Form C Washer
7 108116001 | 1 BRG, 6203-2RS ROLLER SHAFT
8 183004200 | 1 SPCR, IDLER PULLEY
9 183853800 | 1 SPCR, PIVOT UNIVERSAL JOCKEY
10 18831602 | 3 IDLER, PULLEY SPACER
11 20811500 |2 PULLEY, PLASTIC IDLER
12 25906200 |1 Deck Spring
13 301123800 | 2 BRKT, BELT RETAINING
14 302012300 | 1 DECK, TOP 36 STIFFENER
15 31351101 3 BOSS, PGC JOCKEY CAP
16 52936700 |1 BRG, OILITE BUSH 2
17 028662600 | 1 M8 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
18 018000600 | 1 M8 x 60 Hex Bolt HT Grade 8.8 Zinc Plate

24




Deck — HANGERS AND WHEELS

Model E36

e

BOM ID | Number Qty | Description

1 409436800 | 1 ASM, DECK TENSION ADJUSTMENT - LONG
2 018005600 | 4 M8 x 75 Plated Hex Bolt

3 04920100 |4 NUT, NYLOC M8

4 049383700 | 4 NUT, FLANGED M8

5 088003700 | 8 M8 Plated Form C Washer

6 179550400 | 4 DECK, Anti Scalp Wheel Hub 10 x 57 mm

7 541039100 | 2 DECK, REAR HANGING BRACKET

8 7320 4 DECK, WHEEL SMALL

9 019483600 | 4 M8 x 20 Flange Bolt

25



PGC — Boby

Model E36

BOM ID | Number Qty | Description

1 327845100 | 1 LH, BAG EAR WELD ASSY

2 327845200 | 1 ASM, RH BAG EAR

3 327845700 | 1 ASM, C330 & S130 SWEEPER

4 049383700 | 10 | NUT, FLANGED M8

5 12860100 |3 RIVET 4.8 X 16MM ALLOY POP

6 148005200 | 1 PGC, AIR CHUTE RUBBER

7 149498301 | 5 SPCR, NYLON SPACER, 8.2 X 18X 40

8 149591900 | 1 LH, PGC PLASTIC SIDE COVER

9 149594000 | 1 RIGHT, PGC SIDE COVER 2015 V2

10 183010300 | 2 SHAFT, QUICK RELEASE BALL END

11 183025600 | 2 SPCR, SWEEPER BALL JOINT

12 449877000 | 1 SWITCH, PLUNGER NO/NO (6410.02)

13 528007500 | 1 GROMMET, 22mm Dia.

14 541113000 | 1 STRIP, DECK FLAP

15 542031600 | 1 BRKT, PGC SWITCH MOUNT

16 028663200 | 5 M8 x 70 Hex Bolt HT Grade 8.8 Zinc Plate

17 02912200 |2 M5 x16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear DIN933
18 02825900 | 3 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
19 028001000 | 2 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

20 04852100 |5 M8 Hex Full Nut Zinc Trivalent Clear

21 04885900 | 2 M5 Nylon Insert Nut Din 985 Zinc & Clear

22 08819800 |5 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR
23 088003700 | 10 | M8 Washer Form C Steel Zinc Plate

24 08911500 | 4 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear

16

26



PGC — GuAaRDS AND HANDLE

Model E36

2 e
o
19
BOM ID | Number Qty | Description
1 028001500 | 4 4.8 x 16 Self Drilling Hex Head
2 089418600 | 4 WASHER M8 x 25 X 3 UNPLATED
3 148996800 | 2 STUD, 1/4, TURN SLOT HD DZUS
4 148997500 | 1 GUARD, PGC BELT - C350H
5 149499900 | 2 RECEPTACLE, DZUS, DART
6 149500000 | 2 RETAINER, WRAP DZUS BLACK
7 178966302 | 1 HANDLE, A & C SERIES SWEEPER LOCKING
8 183003800 | 2 TRUNNION, BELT TENSION
9 30149801 | 1 LUG, LH SWEEPER LOCKING
10 30150300 | 1 RH, PGC LOCKING LUG
11 307024500 | 2 SWEEPER LOCKING HANDLE PLATE
12 313003500 | 2 ROD, TENSION SWEEPER BELT
13 549008900 | 1 GUARD, C330 & S130 SWEEPER SHAFT
14 549122400 | 1 BRKT, PGC GUARD
15 018000300 | 2 M6 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
16 028002900 | 2 M6 x 25 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
17 04852100 |4 M8 Hex Full Nut Zinc Trivalent Clear
18 049383800 | 4 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
19 04920100 |2 M8 Ni-Lock Nut DIN 985
20 089422200 | 4 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear

27




PGC — SWEEPER ROLLER

Model E36

13 | BOM ID | Number Qty | Description
i 1 327171800 | 1 ASM, HANDLE , SWEEPER ROLLER HEIGHT
' 2 327845300 | 1 ASM, MINI PGC FLAP PLATE
3 327845401 | 1 ASM, ROLLER C-SERIES MINI PGC
4 327845500 | 1 ASM, ROLLER CARRIER- MINI PGC
11 7 5 049383700 | 2 | NUT, FLANGED M8
6 088002900 | 1 WASHER-FLAT-STL, SINGLE COIL M10
7 10811600 |2 BRG, 6203-2RS
8 14804801 | 1 LEVER KNOB
9 183024301 | 2 BOSS, ROLLER PIVOT
10 183838400 | 1 SHAFT, ROLLER MINI PGC
11 31330002 |2 SPCR, SHAFT , SWEEPER
12 52899200 | 1 CABLE, ROLLER C-SERIES MINI PGC
13 018003200 | 2 M8 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
14 028001000 | 2 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate
15 028002300 | 2 M10 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
16 049383800 | 1 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
17 088002400 | 3 M10 Washer Form A Steel Zinc Trivalent Clear
18 088003700 | 6 M8 Washer Form C Steel Zinc Plate
19 06855200 |2 M3.2 X 12 COTTER PINS STEEL ZINC PLATE, DIN 94

28



PGC — PuLLEYs AND BELTS

Model E36

BOM ID | Number Qty | Description

1 20811500 |1 ASM, JOCKEY PULLEY

2 32727600 |2 PULLEY, 3" UNKEYED TRACTOR SWEEPER

3 401001500 | 1 PGC, PULLEY BEARING KIT

4 028002300 | 2 BOLT, HEX HD M10 X 25 GRADE 8.8 ZINC TRIVALENT CLEAR
5 049383700 | 4 NUT, FLANGED M8

6 08819901 | 2 WSHR, DOME 1 3/4" x 3/8" x 1/8"

7 10811600 | 2 BRG, 6203-2RS

8 183838500 | 1 SHAFT, IDLER C-SERIES MINI PGC

9 228000200 | 1 BELT, PGC A51

10 22832800 |1 BELT, PGC MK 4 - C SERIES

11 27106600 |1 HOUSING, BRG SMALL

12 30121901 |1 PLATE, SWEEPER BELT TENSION

13 307025600 | 1 HOUSING, PGC PLASTIC LID IDLER

14 31306202 | 2 SPCR, PTO END

15 31350402 |1 SPCR, SWEEPER JOCKEY

16 31351100 | 1 SPCR, IDLER PULLEY TOP

17 02912200 | 6 M5 x16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear DIN933
18 02825900 |3 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
19 018001800 | 1 M8 x 50 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

20 04885900 |6 M5 Nylon Insert Nut Din 985 Zinc & Clear

21 08911500 12 | M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear
22 088003700 | 3 M8 Washer Form C Steel Zinc Plate

29




PGC — BrusH

Model E36

BOM ID | Number Qty | Description

1 10811600 1 BRG, 6203-2RS

2 14832900 |2 PGC, BRUSH MOULDING BOTTOM

3 14833000 |15 | BOSS, PGC BRISTLE HOLDER

4 14834100 |2 BRUSH MOULDING SMALL TOP

5 14898101 |45 | PLASTIC, PGC YELLOW BRISTLES NON WEB

6 174503500 | 1 TUBE, MINI PGC BRUSH STOCK

7 27106600 | 1 HOUSING, BRG SMALL

8 30117500 | 1 SWEEPER BEARING COVER

9 31323904 | 1 SPINDLE, BRUSH STOCK

10 32121801 | 2 SWEEPER SLINGER

11 018004000 | 2 M6 x 45 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

12 02912200 |3 M5 x16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear DIN933
13 04885900 |3 M5 Nylon Insert Nut Din 985 Zinc & Clear

14 04920500 | 2 M6 Nylon Insert Nut Type P Din 982 Zinc Clear Plate

15 089422200 | 4 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear
16 08911500 |6 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear

30




PGC NEeT — FrAME, LiD AND NET

Model E36

BOM ID | Number Qty | Description

1 321228400 | 1 ASM, NET FLOOR FRAME (255 LTR) WELDED
2 327812602 | 1 RH, C Series Net Side Frame Assembly

3 327812702 | 1 LH, C Series Net Side Frame Assembly

4 018003700 | 2 BOLT, FLANGED M5 X 25 BUTTON HEAD
5 019479500 | 4 M5 X 16 SOCKET BUTTON HEAD SCREW
6 028004000 | 1 M5 X 30MM CSK SOCKET HEAD SCREW
7 04885900 | 1 M5 Nylon Insert Nut Din 985 Zinc & Clear
8 049382600 | 4 M5 CAGE NUT 3MM MATERIAL

9 088002800 | 1 WSHR, M5 FORM C

10 108000500 | 2 PIN, SPRG 10mm

11 119071600 | 1 MAG, BONNET CATCH

12 128000700 | 2 4.8 x 20mm POP RIVET

13 12824400 |8 RVT, POP 4.8X10mm

14 12860100 | 3 RIVET 4.8 X 16MM ALLOY POP

15 148987300 | 1 PLASTIC, LID C SERIES MINI NET

16 148987400 | 1 STRIP, PGC (255 LTR) RUBBER

17 178975000 | 1 TUBE, NET FRAME (255 LTR) BACK

18 259406000 | 1 Wave spring, C-series Net magnet catch
19 301201201 | 1 STIFFENER, TOP LID FRONT C330

20 301201600 | 1 STRIP, PGC (255 LTR) RUBBER FIXING
21 408800300 | 1 ASM, NET (255 LT R) FLOOR

22 542003100 | 1 BRKT, PGC NET CONTACT BRACKET

23 549123000 | 1 BRKT, C-CERIES NET MAGNET MOUNT
24 04885900 | 2 M5 Nylon Insert Nut Din 985 Zinc & Clear
25 088002800 | 2 M5 Washer Form C BS4320 Zinc & Clear

31



PGC Net — PGC ADJUSTERS

Model E36

16 1° /ﬁﬁ%\\

13
N o —F
6
7
5
BOM ID | Number Qty | Description
1 327814700 | 1 ASM, PGC (255 LTR) TIPPING HANDLE BRACKET
2 108000500 | 2 PIN, SPRG 10mm
3 108000600 | 2 CLEVIS, BRAKE ROD
4 118161800 | 2 BUTTON, CLIP 6mm
5 12860100 | 1 RIVET 4.8 X 16MM ALLOY POP
6 144000100 | 1 PGC HANDLE PLASTIC SLEEVE
7 148987000 | 1 PGC, TIPPING HANDLE BUNG
8 148987100 | 1 Rubber Handle Grip
9 179548200 | 1 PGC, TIPPING HANDLE
10 183010300 | 2 SHAFT, QUICK RELEASE BALL END
11 183010402 | 2 PGC ADJUSTER LINK ROD
12 183024900 | 2 QUICK RELEASE BALL JOINT BODY
13 183536701 | 2 PIVOT, SWEEPER
14 04872100 | 4 M10 Hex Lock Nut Steel Zinc Clear Pass Din936
15 04920100 |4 M8 Ni-Lock Nut DIN 985
16 08819501 |4 M8 Washer Form B Steel

32




DEecALs — SAFETY

Model E36

KEEP HANDS AWAY FROM
THE BELT AND PULLEY

Ry Lwa
) 10048

N\AE303|/6\ 35 e
N V2NEE | VAN[CNE

BOM ID | Number Qty | Description

1 351101200 | 1 DECAL, REAR BODY INSTRUCTION
2 35803300 |2 DECAL, DANGER BLADE

3 35809500 | 1 DECAL, PTO DANGER

4 35809701 | 1 DECAL, NOISE (100 dB)

5 358098200 | 1 DECAL, FUEL TANK

6 358098300 | 2 DECAL, DECK SAFETY WARNING

7 358098800 | 2 DECAL, HOT AREA

8 35891200 | 1 DECAL, PGC BELT

33



DecaLs — STYLE

®

Model E36

N\ “';
2L 3

— ==
|

IL_ E 3 § ___‘,.I

W COUNTaX

<

BOM ID | Number Qty | Description

1 358099100 | 1 DECAL, BONNET CENTER E36

2 358099200 | 1 DECAL, DASHBOARD CENTER-E36

3 358099300 | 1 DECAL, DASHBOARD LH - E36

4 358099400 | 1 DECAL, DASHBOARD RH - E36

5 358099500 | 1 DECAL, DASHBOARD THROTTLE - E36
6 358099600 | 1 DECAL, ENGINE E36

7 359010100 | 2 DECAL, COUNTAX BONNET BADGE

34



Loom COMPONENTS

Model E36

HJOLIMS 4395NN1d
IIVIEANVH

HL4VI3NIONI 5

@D

HOLOWN H3LHVLS

} o

.N H1YV3 SISSVYHD
L
gy mﬁg

HJOLIMS 43I9NN1d ONWY

HJOLIMS

d

E|

D)

N

n

1d 29d

®

¥OLVvDIaNI a3l ug.;@ﬁ.ﬂ&
¥OLVIIANI a31X93a EEG@W&

HJOLIMS
NOILLINSI

I

Y3Q70H 3ISnd

35



Loom COMPONENTS

Model E36
BOM ID Number Qty | Description
1 448017900 1 IGNITION KEY
2 448017800 1 SWITCH, KEY — 4 POSITION
3 449881400 9 RELAY
4 448017700 1 FUSE HOLDER & LID
5 44947500 1 CLUTCH LOOM
6 449880800 2 PLUNGER SWITCH NO/NC
7 448010900 2 LED, DASH DISPLAY
8 449883400 1 HOUR METER
9 449879200 1 SWITCH, WATERPROOF SINGLE POLE
10 44814801 1 STARTER SOLENOID
11 44949500 1 SEAT SWITCH
12 449877000 1 PLUNGER SWITCH NO/NO
13 44812602 1 BATTERY TO SOLENOID LEAD
14 449881200 1 EARTH LEAD - SHORT
15 449878700 1 SOLENOID TO STARTER LEAD
16 449662900 1 EARTH LEAD - LONG
17 458141900 1 BATTERY

36




WIRING DIAGRAM

Model E36

Aejas

OWY/vels
~ n 410J0\ 121eYS
8 23 7
G © 7 W { @ plouajos ues
o
@
© 6 Aepy
& ! ]
(spaemuioy _ B
umoys)
Ppums 5 2 7 | ]
|
3sianay 5 9 7 7 |
O
o
" D>
] G
a
© L Aejpy © voe
& 3
4 g Aejpy © Aejas uers v
1 3
Aeja1 oY
[a
T A
o
o
7 voz
s L 1 s v g N
e feum - ‘zu«__sm uonud| ‘
Vst
SELETN
(youms
Anuawow) < (00sLY6tY) A4 ino
o/uo peaj A3 Sunsixa r - —|_
191n) ©3 13123uu0d> (uado =z§.m.
uid Z |easouod3 UOUMS 1IN
: (12pu ou) e
a37usa1n yums
1eas
>— l -— ~
Yy
(pa8esua
umoys)Iod mm_w.ﬂ“ e |on4
_ pueH
uag
S8 98 S8 98 S8 98 S8 98 Qa3 usaun ES
0€ 0€ 0€ o€
S8 98 -1
0€
© © © S8 98
€ Aejoy v Aejoy s Aejay 9 Aejay Aoy o€
18 esg ) esg /8 Lu ) 8 ) 81 92d
% Z Aejpy Aejpi dois
—— 8 mv e/ (0]
7 T Aejpy
L
L8 B8

(9 pues‘y‘e) shejas uyoze

37



Il COUNTCOAX B

Ariens Company Limited

Countax House, Great Haseley,
Oxford, OX44 7PF

Telephone: +44 (0)1844 278 800

www.countax.co.uk

W An Oﬁm Company Brand


http://www.countax.co.uk/

	Bonnet
	Chassis
	Front Axle
	Steering
	Console
	Fuse and Relay Mounting Assembly
	Seat and Seat Mount
	Rear Body
	Seat Box and Powered Grass Collector (PGC) Lift
	Power Take-Off (PTO) Bearing Assembly
	PTO Engage Lever
	Chassis Belts
	Rear Transmission
	Hand Brake
	Pedal
	Engine and Exhaust
	Deck Lift – Front Cradle
	Deck Lift – Rear Cradle
	Deck Lift – Handle
	Deck – Covers and Guards
	Deck – Deck, Spindles, and Belts
	Deck – Pulleys and Idlers
	Deck – Hangers and Wheels
	PGC – Body
	PGC – Guards and Handle
	PGC – Sweeper Roller
	PGC – Pulleys and Belts
	PGC – Brush
	PGC Net – Frame, Lid and Net
	PGC Net – PGC Adjusters
	Decals – Safety
	Decals – Style
	Loom Components
	Wiring Diagram

